Welding required

®

VieldleSimaara.

AIR SUSPENSION SYSTEMS

2686 Highway 92 - Oskaloosa, IA 52571
phone: 641.673.0468 - fax: 641.673.4168
www.kelderman.com

2019 Ram 3900 stock & 2-3”

4-Link Rear (factory air ride and leaf)
Installation Instructions




Installation

1. Measure the pinion angle and write the angle down. This is important because you
will need to put the axle back to this measurement after the installation. Also, take a
measurement from the front of the axle to a location on each side of the frame. Write
these measurements here. Pinion angle . Right side Left side

NOTE: All the bolts in this kit use a flat washer on each side of the
bolt. It is required to remove the bed.

2. Jack up the rear of the frame so that most of the tension is off the leaf springs.
Place a set of jack stands under the frame, block the tires so the axle won’t move and
place a jack stand under the pinion so it doesn’t rotate. Remove the airbags. Next
pop off the air ride sensor linkage off the lower linkage mount. You will be able to use
the Ram air management system or the Kelderman system once the install is com-
plete. Now remove the leaf springs

3. You can install both sides at the same time if you have 2 people working on the
truck. Locate the trailing arm mounts (part# 4410DS and 4514PS) and the side plates
(part# 5576DS and 5604PS) and the inner side plate clamps (part# 5434DS rear and
5442 front). The trailing arm mounts fasten to the forward OEM leaf spring perch with
the OEM front leaf spring bolt and the side plates fasten to the OEM front hitch
mounts. IF YOUR TRUCK HAS OVERLOAD PADS ON THE FRAME SEE THE NEXT
PAGE. You will fasten the side plate to the hitch mount with the factory 14mm bolts (if
it doesn't have factory bolts use the 1/2x5.25” bolts and bushings (part# 4891) The
front of the side plates overlap the trailing arm mount. Use the exploded views on
page 4-7.

e 18 L) e I S /-—-‘ﬂ‘ (4
s BN A, 2 5

Once trailing
arms are in-
stalled you will
weld on each
side of the
bracket




NOTE: If your truck has factory overload perches welded to the frame, the front perch-
es will need to be removed. Use a cut off wheel on a grinder to cut the welds.




ITEM HO., [PART MUMBER DESCRIPTION QTy.
Weldments
1 10004407 Waldmeant - (DS) Perch Mount |
2 10005434 Wealdment - Side Plate Frome Clamp - Rear [D5) |
3 10005442 ‘Weldmeni - Side Plate Frame Clamg - Front [DS) 1
4 10005574 Waldmeant - DS Side Flate 1
Farts
5 10004408 Plale - 14ga. - Kelderman Bodge - 2,435 Bolt Circie |
a 10004410 Plate - 3/8" - |DS) Frarme /Perch Support |
T 10004871 Tube - 1" OD x 0.687 1D x J' L - Fifth Whee! Ear Anti-Crush Bushing 2
& 10005159 Piate - 7ga - Height Confirol Sansor Bracket - Key |
? 10005405 DOM - 1-1/2 0D x 5/8" 1D x 3.141" - Top Hat Bushing Frame Anfi-Crush, Frant |
10 10005458 DOM - 1-1/7 0D x 5/8" 1D x 3.146" - Top Hat Bushing Frome Anli-Crush - Reor 1
Hardware
1 12007 Bolt - VT-20% 1 1/2'GrB Y1 1
12 12035 SCREW-HCS- 50-2064.75-GRE-Y1 3
13 12039 SCREW-HCS-.50-205.25-GRE-Y1 3
14 12047 SCREW-HCS-.50-20X4.25-GRE-Y1 1
15 12112 Bolt - 1/4-20x 1 /4" -G8 2
& 12435 Bolt - 5/8"-1B X 5 GrB YI 1
17 12439 BOLT-GRB-5/@-1B8X51/2-Y2 1
18 12433 Bolt- 7/8"-14x 5 1/2' Gr. 8¥1 2
19 F0124A02% Aat Washes SAE - | /4 - GRB - Y1 4
20 13024 Washer - 1/2" Flat SAE Washer 14
21 13028 Wwasher - 5/8" Flat SAE Washer 4
22 13030 ‘Washer - 7/8° Flat SAE Washer 4
23 13042 1/4" Lock Washer 2
24 13124 1Z-20 Lock Nut 8
25 13128 Lock Mut - 5/8" - 1B Gr. - B YI 2
26 13130 Lock MNut - 7/8°-14 Ge. B YL 2
27 13140 1/4°-20 Hex Nut 2
28 14017 | =20 % 1/2° 55 Socket Heod Cop Screw 4

m =] ' _an_...u_un.(nua..l 1320 [ apescarate seght - i

Tei  [MAN SFECS:

LMLESS
_au.ww.l.,ﬂ_.._nn 201%+ Ram 3500 - 4-Link Reor - Shock Height
AAKE P DI0 | wamvassmen. 10004108 T

ey | ECm ClanGE DECEFION | DA oeg. ¢ o 07 ey Angwnon oWtE /223000 | RESSETRLEE SHEET 1 OF 3










FREICTY . IWVIOCET 2, O 1 S0L7 U I

ITEM NO.| PART HUMBER DESCRIPTRON Qry.
Weldments
1 1000451 4 ‘Waldmant - [P5) Parch Mount 1
2 10005435 Weidment - Side Plate Frame Clamp - Rear [PS) 1
3 10005438 Weldmen! - Side Plate Frame Clamp - Front [P5) 1
4 100054604 Waeldment - PS Side Plate |
Paris
5 1 0004408 Piate - 14g0. - Keldemnan Badge - 2.635 Bolt Circle 1
& 10004518 Plate - 3/8" - (P5) Frame/Perch Support - w/Bends 1
7 100048%1 Tube - 1" 0D x 0,487 ID » 3" L - Filth Wheel Ear Anli-Crush Bushing 2
-] 10005159 Plate - 7ga - Height Conirol Sensor Bracket - Key 1
9 10005405 DOk - 1177 OD x 5/8" D x 3.161" - Top Hat Bushing Frome Anfi-Crush, Front 1
10 10005488 DOM - 1-1/2 0D x 5/8° 1D x 3.1466" - Tap Hat Bushing Frama Anti-Crush - Redar 1
Hardware
11 12035 SCREW-HCS-_50-20X 4 75-GR8-Y1 3
12 12047 SCREW-HCS-.50-20%4.25-GRB-Y1 1
13 12112 Bolt - 1/4*-20x 1 1/4"- Gr.B 2
14 12435 Bolt - 5/8-18X 5 Gr.8 YL 1
15 1243% BOLT - GRB - 5/&-1BX 5 1/2"- Y1 1
14 12433 Bolt - 7/8-14x 5 1/ Gr. B YL 2
17 901 26A029 Flat Washer SAE - 1 /4" - GRB - Y1 4
18 13024 Washer - 1 /2" Flat SAE Washer 14
9 13024 Washear - 5/8° Flat SAE Washer 4
] 13030 Washet - 778" Flal SAE Washer 4
21 12039 SCREW-HCS-.50-20%5.25-GR8-Y1 4
22 13042 1/4" Lock Washar 2
23 13124 1#Z-20 Lock Nut L
24 13124 Lock Mut - 5/8°- 1B Gr.-B Y1 2
25 13130 Lock Mut - 7/8°-14 Ge. B YT 2
26 13140 1/4"-20 Hex Nut 2
27 14017 144720 x 1/2° 55 Socket Head Cap Screw 4
m | A [eomorscuscmmc] 120 [ aporcarote weghi « i
h  |MANSPECS:
LHLESE o
e
._B,_u..wn_ﬁ ﬂ.ﬁ.!i..—it—l.'ﬂi
R0 (e TO0O4TTE e
= CHANCE DISCBFION ey | D o+ [EE5GH 17 Ty Anderson DaTE 6/22/3021 Fﬁﬁr SHEET 1 OF 3




POy, MWYOECT 2, AL S50 U

;
N
® =l A [roronscassen] 120 [apseerate meght = s
NG Tow  [Man wECS: |
UMLESS [ - Side Piols (F3)
"l T

TH
ST TR PRANC T
XK

axvia | HiFe kom 3500 - 4-Link kear - Sock Height
wh".a-.- u G wantsasen 10004118 S A
Pl Dish. &1 75T T o
B | Bow ClANGE DISCBFION -l BT Deg. + 5 T T e— nate /3200 et  SHEET 2 OF 3







4. Non factory air ride models can skip this step. Locate the lower air bag mounts
(part# 4557 DS and 5570PS). They will fit on the axle pad and the OEM air bag mount
on the axle. On factory air ride equipped models, you will have to drill 4 holes in the
lower bag mount. Set the lower bag mounts in place and mark where to drill on the
lower OEM lower bag mounts. Drill these holes out to 3/4”. You may have to use a die
grinder to oblong the holes if the bolts don’t drop straight down and slide into the lower
axle clamps (part# 4647). Don’t install the lower bag mounts yet.

10



e A1

RO T

=
&

1-561\-'
=

=+

wommpwy dowy 4§ e
LI e

i IEOT/EL/y Arve

-

140 | 3308 | ==

a1 - paBiey Yoo - oy AU - OOFE WOE +5 102

HOASIITID

(54 sy~ spey ¥ Sioyy Bog Mo -

R e T e

Factory non air ride pictured. Factory air
ride does not have inner axle tabs on the
bottom Its flat where it mounts to OEM
lower air bag mount

m
ol |~ e fen s b | — e
D
el Pl e Bed ol e =1k= -
ol (=24 o | e L]
== | | G| B || en :'g ;'a
a0 |0 | 0| = & | Lh = |
| & | Cn
B | =
== =
Z
=3}
m
x
i =
& B
= [+
o x| =
i w R
4 <= 0 =&
= | E | = ) a2l3
o Bl i E- R - T 3| T
ol lo|F x| 0]|x B =
x| |7|E|E|T| £ = | i
| |2 | [ulF | = y
=|z|8|3e|Z|8 (282 |
L oo, |1;-|?ji B |
™ —|=13 |9 e|g |
i (5 0|3 || giel o ==
ol b pony 3 Q = X
w|E| LR I<gl 512 F(3 |3
=L |E|w|w|w]*x g lale|2|D
= 1 P A B Is|®|S
Bl mim|O| F
hlm_;.iin.,g > 1
o E AR ] L=
Bl lslelg|~S|= Al E
BT = =] [ -
Zlo| [R|E] | gle
oz =1 215
- B [
- A
& %)
. LA
13
-
afjoo (ra| s |mfrafa E;I

11




| DO TEM R AT

v ] w
B L ol o
el s TR R S

oy Aoy - By 3205 - oy u-F - O0RE Woy il -
£BH

130 L3308 [

il
=
S =
=
(=]
== (=)gl&|B[E| |B|B| |z
— =~ | @ | mafen =1 =] [
= (=3 R=1 [ _I; & B
i B r
=13 =
m
i
=
= <
- i3
= =
4 El 2
nfl—> =l ll:" [N
1 = = || = L1 Bl =
i B L A
N Ed A TS
mim | TIEIE | Tx 4 e
wi= )L BT L e = o
s | == | m G ] ol | m
I w2 R E =]
= e Ll e BN [
o A e =t [ el
wlE[ZIEE | =|zl2 |2 B2 |2
=t e b ) PSR 1 o0 T R I
= o L 1% J
s ol m l£| il =] t'E p I ] ]
Slol&lele|ole d Fl & |-
=1 |- == |m| X =1 gl
T 7 oo === o1 I
| oo L |<=]4 L .
m ol 1 AL nl =
w2 ™7 |5 e =l B
Bz %% [=| |5]&
o =
.I‘.
= ka
o |
5]
rallom |kl e oo | ko -]

12




REW C
5-26&-

MEM MO |FART MUMBEE DESCRIFTICN 21/REY

B- 526

21/QTY.

Weldmenis
1 10004553 Weldrmen! - Mownting Bracke! Boll Exién des 1
2 10005402 Weldmenl - Upper Bog Plala 1
3 1000?40 Wealdmend - PHB Drog - Slock Heigihd - 3747 Bolt 1
Parfs
] 10004BR0 Plade - 304" - FHE Doogpy Frarme Spocdes - Man Fillh Wiheeal 1
Purcahsed Parfs
5 8001 2-5748 574B Freslone Ar Bag 1
[ a0143 F0° Moke Connechar, Uman, SAE Raré, 304" x 3747 -1 4 HIPT [Secant] 1
Hardware

¥ 12007 Hex Boll - | /2 x -1/ - GRE - YT 2
B 12208 Hex Boll - 3814 x 3/4 - GRS -1 4
¥ 12217 Boll - WE-24 X 1.5 Gr. -8 Y1 2
10 12533 Hex Boll - 37414 x 41 /27 - GRE - YI 1
11 13002 Washer - 3/8" Flal STRL Washear 2
12 13022 Washser - 378" - Aot SAE Waosher 2
13 13024 Washear - 177 Flal SAE Washey 2
14 13078 Wicriey - 3747 - Aol SAE Woskhes 3
15 13044 Splil Lock Washer - 3/8 - ¥I 2
14 13050 Splil Lok Washer - 1 /27 - GRE - Y2 2
17 13054 Lock Washer - 3/4° 1
18 13122 Lok Mul - 3/8-24 Gi.- 8 2
1% 13128 Lock Mul - 3047-16 Gr. 8 Y2 1
20 13208 Jam Hul - 3741 & Gr. 5 1
21 14061 Top Loack Mul: M1B8-2.5 Cless 10 - 2 2
22 14052 M1 B Flal Wotkar 2

S

A [porcicsameasz] 1G9 | apoecsimoie msighi = e
at oven i LPLTL

LBirLL “rar o Azmbly - Uppm Bag )

ERAHOT

kb D BT (3l Dl

e F01 % kam 3500 - &-Link Reer - Sack Height
.h_.__:n._- aln raa rsans | CROCESOY

FRAC D 13T
Cag. 8 ot 17 Wop Andencn DuTE: 328 i

SHEET 1 OF 2

13



— 12 —.-rh..u,.___)...._.l.-.r......!

A T T B AL
AATL SPEC

Ak gL 5
AN p2ID et s 184
Fata 17T

2 bottaced 1% oy

Sacerios Axssmiby - Upper Bog Mounl (B8]

T b
510 SCeEAsnCLl [rpaor
.:-..._" H__u:.‘n._.:uhﬂn..-l_.tlrn_.uw-n:-.!.

curE: i

|
T @

s i e | SHIBET 2 OF 3

14



REW C
TEM MO. | PART NUMBER DESCRIFTION e
T.
Weldments

10004553 Weldmen! - Mounling Brocke! Boll Exlender 1

2 1 005404 Weldmen! - Upper Bag Mount - Facions Adr Astil 1
3 1000%7 79 Weldmen! - PHE Drop - Bear - 34 Boll 1

Farts
4 10004870 Flale - 374" - FHE Drop Frame 3pacer - Man Filth Wheel 1
Purciased Parts
5 BO012-574 5748 Fineslone Alr Bog 1
] B0 43 P0F Male Cormeclol, Unian, SAE Flare, 354" x 3/4° -14 NFT |Sealant) 1
Hardwore

7 12208 Hex Ball - 378142 308 - GRS - 1 2
B 12211 Hex Boll - 3/F™-24 % 1" - GRE - Y2 2
7 12217 Bl - 3/E-24 X 1 .57 Gr. - B Y2 z
10 12007 Hex Ball - 177-20 % 1-1/2" - GRS - ¥1 2
11 13002 Wi - 378 Farl STRL Washer B
12 13024 Wiosher - | /27 Flod SAE Washer 2
13 1 3028 Washer - 374" - Flal SAE Washer 3
14 13044 Split Lock Waoskher - 378 - Y1 4
15 13050 1 Lescke Woshes Z
14 13054 sk Wi - 5047 1
17 13122 Lock Mul - 3/B~24 Gr. -8 2
18 13208 Jarn Hul - 3/4~18 61 5 1
19 14041 Tog Lock Nul: M1 B-2.5 Class 10 -2 Z
20 1 4092 M1 8 Fal Weshes 2
21 13128 Top Dilafed Threod Lock Hul - 30471 & - GE8 - YT 1
pr) 12533 Hax Boll - 3741 4 x 4-1/2 - GRB - Y1 1

B Ta TTAG] A Tn_ﬁ__u?_!x}.q_ (A L] _..ﬁn_..nl:n.i g = B
C = T8 Lo T i 4 alL IPTCL:

] Sncerioe Axwembly - Uppe Bog
e i

S0 WoR DR

01 P s 3500 - &Lk Bar - 3 nch LB - Pochory Al

josaced I Ty oarp: HE B |EasnlEnn | SHEET 1 OF 3

~AL= CHAMGE CISC BP0 el pam

15



:;_E
5555:1‘2"2?
AT -:?f;}
HE E|lE
= el il
HEH i T
Lk
E el H |
AR B
l E
of |F] & [2
< 1] B
A = 4]
BOI® A8
& i
L} :
E o
El | ]e

T30 € S [,

‘[t When installing the upper panhard
7| bar mount, make sure to install a

1 heim end before placing the upper
| panhard bar mount into the frame.

16




A T. _.".:.r"u.!_....."— [H[-] —.-Eu.h_..r._i Wmighi e B
L 1P

Jrocs

|

—ocerio Aumembly - Dppe Bog Mounl & PAE Drop [F5]

61 %% eim 3506 - &-Link Beer - 3 inch LB - Pockory Al Al

it T

ok

B 1T oy

ourE: F T

st e [SHEET 3 OF 3

17



5. Locate the upper pan hard bar mount (part# 9640) and panhard bar bolt extender
(part# 4553) and one heim end from the panhard bar (part#80281 or 80282). You
need to install one heim end into the panhard bar mount before installing the
panhard bar mount in the frame. Make sure the threaded end of the bolt is point-
ing towards the rear of the truck. Use the 3/4x6 1/2 bolt to fasten the heim end
into the panhard bar drop. The upper pan hard bar mount fastens inside the
frame/hitch area on the passenger side. Remove the passenger side bolt plate that
fastens the hitch in place. Next, slide the mount up from the bottom and use the 1/2x1
1/2”” and flat washers to fasten the lower part of the mount to the side of the frame.
Now, slide the new bolt plate from the top down, Torque the bolt plate nuts to 150 ft/
Ibs and the 1/2” bolts to 85 ft/lbs. Next you will drill two 3/8” holes through the frame
of the truck. You will see a couple holes that are just under 3/8”. Dirill up through the
bottom of the frame. Be careful when drilling. You are going through the frame and

6. Locate the upper air bag mounts (part# 5602) and air bags (part# 5748). Attach the
air bags to the upper bag mounts with the 3/8x 3/4” bolts so the large port sits in the
cut out. Torque to 35 ft/lbs. The upper air bag mount fasten to the side plates on
each side with two 3/8x3/4” bolts On the passenger side you will need to line up the
holes so they line up with the holes in the lower plate on the panhard bar bracket and
fasten together with the 38/x1 1/2 bolts. Next use the factory bolts that held the OEM
airbag in place to fasten the outer two holes in the air bag bracket to the frame. .

Once all the bolts are in place, torque the inner bolts to 45 ft/Ibs and the outer bolts to
85 ft/lbs. The drivers side installs the same way, minus fastening through the panhard
bar mount.

Drill the
small hole
in the
frame out
to 3/8”




Drivers side upper
bag mount installed

TEM HO. | PART HUMBER DESCRIFTION QrTy
Weldments
1 Plate Crex fiks
2 i
arts
3 B0012-5748 ir Bag 1
4 80143 #0° Male Conneclor. Union, SAE Flare, 374" x 3447 -14 NFT |Sealani) |
Hardware
5 Hex Boll: 3781 6 X 3,4 GR5-1 4
& Baoll - 3/E™-24 X 1.5 Fy z
7 Bl - 1/7-20 X | 2
L 2
¥ z
10 2
= ]
12 2
3 z
¥ ]
5 2
= 1
A F |..-:.:.-.|-.--h.[ BL] ]'_.m;m‘-.m---.
fasn JPECE
—rr o Ramniby - Uppe Bag Mol
B T ——
wem s 1000 '| >
= | o A DISCRPTCR S| oam [Eesiced i Yy dndencn DA 22728 | SHEET 1| OF 2

19




OEM bolt that held
the factory air bag in
place

Passenger side

Panhard bar bolt plate re-
places OEM bolt plate
(passenger side)

20



7. Locate the lower air bag mounts (part# DS and 4424PS), lower axle clamps (part#
4647), 2 factory U bolts (part# 14114). The lower air bag mount fasten on top of the
leaf spring perch and clamps to the axle with the factory U bolt and four 5/8x 7” bolts
Drop the four 5/8” bolts through the lower bag mount. Next slide the air bag mount up
to the air bag and fasten with the 3/4” nut and lock washer. You can torque the stud
on the bottom of the air bag once the install is complete. It just needs to be snug for
now. Do not torque the 5/8” bolts or U bolts until after the crossmember is installed in
step 8. Just snug the nuts for now. Locate the air fitting for the air bag. Fasten it into
the air bag so the large air fitting points towards the rear of the truck. You will connect
the port to the accumulator tank in step 12.

On the 2-3” rear, you will install a 2” spacer
between the lower air bag and the lower
air bag mount




8. Locate the lower panhard bar crossmember (part# 9769). It fastens to the lower air
bag mounts with the 5/8” U bolt and four 3/4x2” carriage bolts. Torque the U bolts to
100 ft/lbs. Torque the 3/4” bolts to 105 ft/lbs. Now go back and torque the OEM U bolt
on the outer ends of the lower bag mount to 125 ft/Ibs and torque the 5/8x8 1/2” bolts

to 150 ft/Ibs.

;=
(i

22



ITEM NO. _ PART HUMBER DESCRIPTION QY.

| Weldments

[1000974% wWeldment - Panhard Bar Crossmember - Short - 3/47 Bolt 1

Haradware

[12533 Hex Bolt - 3/4-16  4-1/7 - GRB - Y1 1
__u__u_um Washer - 3/4" - Flol SAE Washer &
(13108 Lock Nut - 3/4" -10 Gr. 5 Y1 4
13128 Lock Zc_.,w___.n.._oan”m..ﬂ 1
ETIE Camiage Bolt- 3/4-10x 2 Gr.5 4

] [ictwrrsy soicd PHE Cormamion] 1A T m L] A [oosocasomwen] v [apesemmons waignt = B

AAT, EPFCS
COMERNTE SPEC. [ DESCIIICH Assmmiby - FHE Shock Heignt
- Crowsmermibaer -

(Dl MO
WD, VOLERANCES -y

wx.-.m—.-._—ulu._n FECUECT 300 W Ram 3500 - 4-Link Beor - Slock Heigh!

L

ALEEE p 063 FART rilaEEE | DODSETT MR e

Pty ol el 5 SR

b

my | BCH CHAKDE DESCRPION = | DAm Deg. 1 F DG BT Tewy [T o ot e T SHEET 1 OF 2

23



9. Locate the trailing arms (part# 80246) Set the trailing arms so there is 9” between
the knuckles. The trailing fasten into the forward trailing arm mounts and lower air bag
mounts with the 7/8x5 1/2” bolts. Insert the bolts on the front trailing arm mount
from the outside in and the bolts from the inside out on the lower air bag
mounts. The lower drivers side rear knuckle pinch bolt will be used to attach the E
brake cable with the E brake cable loop (Part# 17551).

24






10. Locate the accumulator tanks (part# 5062PS and 5063DS). They fasten into the
rear leaf spring perch. Make sure the large port faces towards the front of the truck.
Fasten the tank in place with the rear leaf spring shackle bolt. Torque this bolt to 150
ft/Ibs.

11. Locate the 3/4” air line. Lay the air line besides the fitting on the air bag and the
accumulator tanks. Be sure to add a couple inches to this length. Remember that the
air line will press into the fittings. Once the air line is cut, connect the accumulator tank

to the air bag.




12. Locate the sway bar (part# 80246), endlinks (part# 17091), and the sway bar
spacers (part# 4769 and 5463 )The sway bar installs on the bottom of the shock
mounts with the 1/2” sway drop spacers, sway bar bushing and d ring (part# 6124).
Use the 3/8x2 1/2” bolts to fasten the stack to the bottom of the axle.

= & Fooend T e
- =Ty Ty el TYFE

|21 % ham 2506 - &-link ber
e 10BOATIE

[ i vy A e IR | SHEET | OF 1

27



13. This is for the 3” kit only. Locate the rear shocks (part# ) and rear shock remote
reservoir clamps (part# 80227). The shocks fasten to the side plates with the 1/2x3”
bolts and to the lower air bag mounts with the 1/2x7 1/2” bolts. The remote reservoir
fastens to the side plate with the 1/2x1” bolts. Make sure the hose on the shock will not
come in contact with the rear wheels when in operating height or when dumped.




29



14. Locate your control box and air tank. There is not a best spot for the controls. If
you not have retractable steps, the tank and compressor box and go on the outside of
the frame. If you have a long box, you may be able to put the box on the passenger
side behind the cab on the outside of the frame. Mega cab owners may be stuck in-
stalling the tank and compressor box where the spare tire went. There are 2 brackets
that you will need to fasten to the frame. You can drill and tap the frame for the 3/8x1-
24 bolts. Once our brackets are attached to the frame, attach the air compressor box
to the brackets with the supplied 3/8x1” bolts and nuts. The best option for the tank is
to drill and tap into the frame for the 3/8x1” bolts just like you did to mount the air com-
pressor box mounting brackets.

15. Once you have the air tank and air box mounted, locate the height control valves.
They fasten to the sensor mounting brackets on the side plates with the 1/4” bolts You
will want to set the height control valve so the lever is straight out from the body when
the air bag is at 7-8” . You will use a Phillips screwdriver to attach the collar to the up-
per trailing arm straight down under the end of the ball of the height control lever.
Once you have the height controls installed, use the wiring and plumbing instructions
provided with the air controls to finish the installation. Once completed, it will require
some fine tuning to get the truck to set level side to side. Loosen the nut on the side
of the lever and rotate up or down accordingly. A test drive will need to be done to get
the final ride height determined. You will need to torque the 5/8” pinch bolts on the
cast knuckles to 150 ft/Ibs once the test drive is done and the truck is dialed in.




If you choose to run the factory air, you will need to space the factory sensor out away
from the frame 3/4” with the provided spacers. You will also need to attach the lower
end link bracket to the lower air bag mount. The ideal ride height for the air bag is 7”.
Ram trucks may or may not warranty any of their components once their factory system

is removed.




TEM NO. | PART NUMBER DESCRIFTION Qry.
Assembiies
[ |1 7091 Assembly - 18.00" End-Link 2
2 | 18498 Assambly - Cast Knuckla 10004 4
3 |1849% Asgambly - Cott Knuckla 10005 - 1"I1D 4
4 | 10005062 Weldment - Accumulator Tank - 1 gal. [P5) [
5 10005063 Weldment - Accumulotor Tank - | gal. (DS) !
& 110005591 Assemiby - Upper Bag Plate [
7 10005603 Assembly - Upper Bag Mount 8 PHB Drop (PS) _
B |10006097 Assemity - PHB Crossmember - Stock Height i
g | 10004105 Assemiby - Side Plate (DS) 1
10 | 10004115 Assamiby - Side Plate (FS) [
1 .,_Qu..._‘_m. 124 Assamiby - Sway Bor Bushing - 1-3/8° 1D 2
12 | 100046125 Assemiby - Broke Line Relocation Bracket [Bent) - 1-3/47 Extension 1
13 | 10004152 Assemiby - Lower Bog Plate & Axe Clamp [DS) T |
14 10004153 Assemibly - Lower Bag Plate & Axle Clamg |PS) 1
15 | 10009775 Assemlby - Panhord Bor - 18° Bar Length - 3/47 Bolt [
Parts
14 1_ 1551 Pigte - 1 /4 - 1,500 x 53" 1D x 1 /4" 2
17 17551 Plote - 1850 - Wire/Hode/E-brake Cable Retaines 1
18 |s1707 Piate - Tga - Sensor Arm - 7.5" - Siraight 2
9 152114 16,007 Traiing Arm Bor F
20 W_Q.uﬁ_.mm_ Tuba - 1" 0D x 0L687 1D = 37 L - Fifth Whaal BEar Anh-Crush Bushing 2
Purchased Parts
21 |BOO94 P0° Male Ebow Tube 1047 x 1/4-18 NPT 2
= |B0244 Purchased - Sway Bar - 1-3/8 Dia [
23 1B024) 45% Make Male Bbow, 347 x 3/4 -14 NPT - Bross Fitting, Swivel 2
24 MBE... Purchased - Vibration-Damping Loop Clamg - 172 1D 2
(5)
@ HVC
(%)
13) ~
lahrry Join! PHE Corwerson] 14 | 8027731 =R A [oonorscascend] 150 [ spearais weght - s

..nh,.mn-m.__m-! isn SPECE:

UMLESS cucerroe K -
R e e
T T AT At
xu..w____ﬂ”_ ¥+ bom 3500 - 4-Link Beor - Siock Height - Foclory Al
sy o [FAPRETMcaaoy LA
PRAC DU =137 ﬂ...%..-.ﬂﬁ

|
Clakkicl DECEPION il T Gag. ; & [t B Imech balle Dt 330 [T | SHEET 1 OF 2

32



[4 3/647]
4.048in

()

32,847

| L7073 |

764"

2.7 40

33




34



13mod paydums

A1aneq 01 3
2
c
i
.mw g
&ﬁ;_? dwnp A 5
\1. ]
s [TERETS) 2
g
L\ 3NeA dwnp &
2 NI 95N
o H¥3 10 2
s\ \%
%) ,wo, dAV 0¢
NI L k.
2hinpg 8l e ) i m.
% gl 12
i i 4 T
a 8] ._u Q
5 3 g
o A punolb HEE
& H Il
s way up yur} way ) 2 .
sfieq o11no sfieq o1 N0 i m E
meyR BNy iy 35, L2 r.._m
o5, 3
% ! i
.W v Biigy 2
aneA jonuod-ybiay  \z anjea jonuod-ybray \% DA
&

juey 01 aul| Jie

(9beyded daid duenque)
weibeiqg buuip 1y buleAsT-I9S xog Jossaidwo)

35



2-3” system pictured. Notice the spacer
under the air bag.

36



37



